
 
 

THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA 
MINISTRY OF CITY PLANNING, WATER SUPPLY AND HIGHER EDUCATION 
MINISTRY OF NATIONAL POLICIES, ECONOMIC AFFAIRS, RE-SETTLTEMENT & 
REHABILITATION, NORTHERN PROVINCE DEVELOPMENT AND YOUTH AFFAIRS 
NATIONAL WATER SUPPLY AND DRAINAGE BOARD 
 
 
 
 

 
PREPARATORY SURVEY 

ON  
SRI JAYAWARDENAPURA KOTTE  

SEWERAGE CONSTRUCTION PROJECT 
 

THE PROJECT FOR THE STRATEGIC MASTER PLAN  
UNDER THE SEWERAGE SECTOR IN 

THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA (PHASE 2) 

 
FINAL REPORT 

- ADVANCE VERSION- 
(ADDITIONAL STUDY ON NUWARA ELIYA  

SEWERAGE DEVELOPMENT) 
 
 
 
 

DECEMBER 2019 
 
 

JAPAN INTERNATIONAL COOPERATION AGENCY 
(JICA) 

 
[...]
be significantly higher than that proposed in the City Sewerage M/P for main trunk sewers. 

Table 5.2-6 Number of Manhole Type Pumping Stations 

 
Type 1 

Less than 2.0 m3/min 
Type 2 

Less than 1.0 m3/min 
Type 3 

Less than 0.5 m3/min 
Type 4 

Less than 0.2 m3/min Total 

Total 1 4 40 40 85 
Source: JET 

 
 
 



Additional Study on Nuwara Eliya Sewerage Development Final Report 
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Nuwara Eliya> 
 

 
 5-7  

 

 
Source: JET 

Figure 5.2-4 Location of Manhole Pumps in Each Catchment 
 

 (2) MTPS Design and Management 

The MTPS design is relatively simple. It consists of a pump underground in the manhole and an above 
ground electric panel nearby. At the detailed design stage, the internal dimension of the underground 
unit is determined and a submersible pump suitable for the design flow and required total head is 
selected.  

Many Japanese cities experience fewer problems when non-clogging MTPS is used. After a failure is 
detected, corrective maintenance should be initiated immediately similar to the practice in Japan. This 



Additional Study on Nuwara Eliya Sewerage Development Final Report 
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Nuwara Eliya> 
 

 
 5-8  

 

involves the mobilization of Management Office (MO) staff for prompt investigation. Table 5.2-7 
shows the one of the maintenance condition in Japanese municipality for reference. 

Table 5.2-7 Maintenance Condition for MTPSs in Japanese municipality 
Item Contents 

Maintenance type Outsourcing to the private companies 
Walk-around check 1 time / 1 month. Checking by visual judgment. 
Regular term maintenance 1 time / 1 year. Cleaning by high-pressure jet, removing the scum by vacuum. 

Kind of trouble 
There is few machinery trouble for 126 MTPSs. Some specific MTP receiving 
public toilet get blocked by a nappy. Further instruction for proper use of toilet 
is necessary.  

Source: JET 
 

The simplest and most practical monitoring system can be achieved by installing a signal light on the 
power supply unit for each MTPS. Nearby residents would call the MO when the pump stops and the 
signal light comes on. SCADA system can be considered as more MTPSs are installed in detailed 
design phase. 

 

 SEWAGE TREATMENT PLANT 5.3

 Treatment Process Design 5.3.1

The treatment plant will accept septage from areas that will not be connected to the sewage collection 
network for the foreseeable future. Since there is no primary settling tank, the maximum amount of 
septage that can be accepted should be 0.5% of inflow wastewater volume. 

 (1) Sewage Treatment Process  

Treatment process is assessed qualitatively on removal efficiency, space requirement and ease of O&M. 

 a) Required Removal Efficiency 

The assumed quality of sewage influent and effluent treated by OD are shown in Table 5.3-1. The 
quality of sewage was determined in consultation with NWSDB taking into consideration the sewage 
quality of Moratuwa/Ratmalana STP, Ja-Ela/Ekala STP and other STPs that are in the neighbourhood 
of Colombo City. The target effluent quality is set to meet the allowable discharge limits. The 
dilution ratio of the effluent will vary depending on the flow rate in the stream at the discharge point. 

Table 5.3-1 Required Removal Efficiency 
 

Influent to the STP 
(mg/L) 

Influent to the  
reactor*1 (mg/L) 

Discharge limit 
values for effluent 
(mg/L) 

Required Removal 
efficiency (%) 

BOD5 240 262 30 88.6 
COD 600 655 250 61.9 
SS 160 188 50 73.4 
T-N 45 47 - - 
NH4+-N 34 35.9 50 (-) 
Kj-N 42.7 44.6 150 (-) 
NO3-N - (47) *3 10 78.8 
T-P 6 7 5*2 28.6 
Note: *1: Includes the side stream load, *2: means “Dissolved-P”, *3: The main part of T-N Nitrogen will be changed to 
the “NO3-N” nitrate nitrogen of in aeration process. The maximum nitrogen value of “NO3-N” may be estimated from 
the nitrogen value of “T-N”. 
Source: JET 
 



Additional Study on Nuwara Eliya Sewerage Development Final Report 
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Nuwara Eliya> 
 

 
 5-9  

 

 b) Effluent Quality 

The allowable discharge limits (shown in APPENDIX 4-3) are being amended and a draft is 
available to the public, although it has not yet been gazetted. The effluent quality from the proposed 
treatment plant will comply with the amended discharge limits. The allowable limits for organic 
substances in the amended version are not expected to change much. Limits for heavy metals will be 
stricter. The amendment introduces an allowable discharge limit for nitrates, set at 10 mg/l as NO3-N. 
This new requirement will have a significant impact on the selection of treatment methods. 

Figure 5.3-1 shows the reaction cycle of nitrogen during biological wastewater treatment. Ammonia 
nitrogen (NH3-N) and a portion of organic nitrogen is converted to nitrite and nitrate through 
nitrification carried out by ammonia oxidizing bacteria (AOB) and nitrite oxidizing bacteria (NOB). 
Nitrate produced by the nitrification process should be reduced through denitrification to less than 10 
mg/L to meet the amended allowable discharge limit. Nitrification occurs naturally in small-scale 
STP which are usually operated with long solids retention time (SRT). High wastewater temperature 
promotes nitrification. Suppression of nitrification in any biological process is therefore not easy and 
is not a realistic option. Therefore, the treatment process must have the ability to denitrify. 
Denitrification is relatively easy to achieve with activated sludge processes but is more difficult for 
biofilm processes and stabilization ponds. 

 

 
Source:http://www.zeolite-anammox.com/#!faq/c12z9 

Figure 5.3-1 Nitrogen Cycle 
 

 c) Required Land 

The candidate site for the STP is about 24,000 m2. All treatment facilities must fit in this space. 

 d) Treatment Method 

The following four treatment processes can remove nitrogen and phosphorus as well as organic 
matter and are candidates for further evaluation.  

 Step-feed biological nutrient removal (BNR)  
 A2O 
 Modified Ludzack-Ettinger process 
 Nutrient removal type oxidation ditch process 

 e) Evaluation Results 

The four treatment processes were evaluated on effluent quality and space requirement for the design 



Additional Study on Nuwara Eliya Sewerage Development Final Report 
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Nuwara Eliya> 
 

 
 5-10  

 

capacity of 4,700 m3/day. The results are summarized in Table 5.3-2 . 

The Nutrient Removal Type Oxidation Ditch process is selected for the following reasons: 

- it can satisfy all required removal efficiency of treated wastewater quality including nitrogen 
removal. 

- it has the most simple equipment with easy maintenance compared to others. 

- it has been used successfully in some other cities in Sri Lanka and this experience can be shared for 
future operation. 

  



 

 
 

A
dditional Study on N

uw
ara E

liya Sew
erage D

evelopm
ent 

 
 

 
 

 
 

 
 
 

 
 

 
 

 
 

F
inal R

eport 
T

he P
roject for the Strategic M

aster P
lan U

nder Sew
erage Sector in D

em
ocratic Socialist R

epublic of SriL
anka (P

hase 2) 
 

   
 

 
 

 
 

<
N

uw
ara E

liya>
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

5-11 

 

Table 5.3-2 Qualitative Evaluation of Four Treatment Methods 
Treatment 
Method 

Step-Feed BNR Process A2O Process 
Modified Ludzack - Ettinger 
Process 

Nutrient Removal Type Oxidation 
ditch process  

Treatment process   

 

 

 
 

 

 

Type of Reaction 
in Reactor Tank 

Biological 
nitrification-denitrification Biological nitrification-denitrification Biological nitrification-denitrification Biological nitrification-denitrification 

Phosphorous in the excess sludge is 
removed. 

Phosphorous in the excess sludge is 
removed with high concentration . 

Phosphorous in the excess sludge is 
removed.  

Phosphorous in the excess sludge is 
removed. 

Removal Efficiency 
(Water Quality) 

BOD  :92-94% BOD  :92% BOD  :93-95% BOD  :93-96% 
SS    : 90-95% SS    :93% SS    :90-95% SS    :92-96% 
T-N   : 83%(3 phase) 

78% (2 phase) 
67% (1 phase) 

T-N   :60-70% 
Depending on circulation ratio 

T-N   :65-70% 
Depending on circulation ratio T-N   :85% 

T-P   :40-60% T-P   :70-80% T-P   :40-60% T-P   :40-60% 
Satisfactory Not Satisfactory Not Satisfactory Satisfactory 

Required Space 
(Q=4,700m3/day) Enough space Enough space Enough space Enough space 

Operation and 
Maintenance 

More complex equipment compared 
with Oxidation ditch 

More complex equipment compared 
with Oxidation ditch 

More complex equipment compared 
with Oxidation ditch 

Most simple equipment with easy 
maintenance 

Evaluation Fair Not comply the requirement Not comply the requirement Excellent 
Source: JET     
 
 

Final Sedimentation 
Tank

Reactor Tank

AerobicAnoxic EffluentInfluent

Return Activated Sludge

Sludge

PACNitrate Recycle



Additional Study on Nuwara Eliya Sewerage Development Final Report 
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Nuwara Eliya> 

 

 
 5-12  

 

 (2) Disinfection  

Treated wastewater is disinfected before discharge to minimize health risks associated with pathogens. 

 a) Alternatives 

 A: Chlorination 
 B: UV Radiation 

 
 b) Evaluation of Alternatives 

Table 5.3-3 shows the comparison between the two alternatives. Chlorination is the method of 
choice for the following reasons: 

• Although O&M cost is higher, construction cost and equivalent annual cost is lower.  
 

Table 5.3-3 Comparison of Disinfection Methods 

 Source: JET 

 
 Overall Layout of the Treatment Facilities 5.3.2

 (1) STP Site 

The candidate site is located on the slope of a hill along the Nanu Oya River in the southwest at the 
outskirt of the city with few nearby residences (refer to photos in Figure 5.3-2). The site is publicly 
owned and Nuwara-Elia MC is starting the process to acquire this land (APPENDIX 5-2). The 
construction of a relatively long access road and bridge over the Nanu Oya River is required. 

 



Additional Study on Nuwara Eliya Sewerage Development Final Report 
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Nuwara Eliya> 

 

 
 5-13  

 

 
Source: JET 

Figure 5.3-2 Candidate Site (Left: Viewed from South, Right: Viewed from North) 
 
 

 (2) General Layout 

The overall layout is shown in Figure 5.3-3. 

 



 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

5-14 
 

A
dditional Study on N

uw
ara E

liya Sew
erage D

evelopm
ent 

 
 

 
 

 
 

 
 
 

 
 

 
 

 
 

F
inal R

eport 
T

he P
roject for the Strategic M

aster P
lan U

nder Sew
erage Sector in D

em
ocratic Socialist R

epublic of Sri Lanka (P
hase 2) 

 
 

 
 

 
 

 
<

N
uw

ara E
liya>

 

  

 
Source: JET 

Figure 5.3-3 General Layout of Treatment Facilities 
 



Additional Study on Nuwara Eliya Sewerage Development Final Report 
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Nuwara Eliya> 

 

 
 5-15  

 

 Mechanical Design 5.3.3

 (1) Sewage and Sludge Treatment Process Details 

A typical sludge treatment process is shown in Figure 5.3-4. Excess sludge is thickened then dewatered. 
Thickening is carried out by gravity. Depending on the type of dewatering machine, thickening is 
sometimes omitted and excess sludge is dewatered directly. Anaerobic digestion is usually not used 
since WAS is not easily decomposed anaerobically.  

 
Source: JET 

Figure 5.3-4 Flow Schematic for Sludge Treatment 
 

The mass balance and capacity calculations of facilities are shown in APPENDIX 5-3. 

 
 (2) Mechanical Design 

     1) Sludge Thickening 

Sludge thickening reduces the free water content and the volume of sludge before dewatering. 

Since there is no primary settling tank, only waste activated sludge (WAS) is produced from the 
STP. Traditional gravity thickening that works well for primary sludge is not effective for WAS. 
Mechanical thickening is more efficient. 

However the construction and operation cost of mechanical thickening is much higher than gravity 
thickening in small scale treatment plant as same as Kandy city.  

The gravity thickening is selected for the following reasons: 

 most cost-effective 
 simple O&M 
 there are same experiences for small scale treatment plant in Sri Lanka  

 
     2) Sludge Dewatering 

 a) Alternatives 

Three types of dewatering machines are evaluated: 

 A: Screw press  
 B: Belt press  
 C: Centrifugal  

 
 b) Comparison of Alternatives 

Table 5.3-4 shows the comparison of the alternatives for dewatering. Screw press dewatering is 
selected because of its low O&M cost. 

Excess sludge Thickening Dewatering Disposal



 

 
 

A
dditional Study on N

uw
ara E

liya Sew
erage D

evelopm
ent 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

F
inal R

eport 
T

he P
roject for the Strategic M

aster P
lan U

nder Sew
erage Sector in D

em
ocratic Socialist R

epublic of Sri Lanka (P
hase 2) 

 
 
 
 
 
 
 

<
N

uw
ara E

liya>
 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

5-16 
 

 
Table 5.3-4 Comparison of Sludge Dewatering Methods 

 
Source: JET 



Additional Study on Nuwara Eliya Sewerage Development Final Report 
The Project for the Strategic Master Plan Under Sewerage Sector in Democratic Socialist Republic of Sri Lanka (Phase 2) <Nuwara Eliya> 

 

 
 5-17  

 

     3) Odour Control 

Since the STP is located near a residential area, minimizing the source of odour is important. 

Odour can come from preliminary treatment and sludge treatment facilities. Since the STP has no 
primary settling tank, odour control measures are required primarily for sludge treatment facilities.  

 a) Alternatives 

There are many types of odour control systems. the following are commonly used: 

 A: Chemical scrubber 
 B: Biological filter treatment 
 C: Activated carbon absorption 

 
 b) Comparison of Alternatives 

As shown in Table 5.3-5, biological filter has the following advantages: 

 low O&M cost and smallest work volume 
 stable odourless operation 

 



 

 

A
dditional Study on N

uw
ara E

liya Sew
erage D

evelopm
ent 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

F
inal R

eport 
T

he P
roject for the Strategic M

aster P
lan U

nder Sew
erage Sector in D

em
ocratic Socialist R

epublic of Sri Lanka (P
hase 2) 

 
 

 
 

 
 

 
<

N
uw

ara E
liya> 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

5-18 

 

Table 5.3-5 Comparison of Odour Control Systems 

 
Source: JET 

It is a deodorization system, in which chemical washing unit and activated
carbon unit are combined. Chemical scrubber removes odorous substance by
chemical reaction. Activated carbon adsorbs odorous substances which
cannot be chemically removed for safety.

It is a deodorization system, in which biological filter unit and activated carbon
unit are combined. Biological filter unit removes odorous substance by
bacteria ’ s decomposition. Activated carbon adsorbs odorous substances
which cannot be biologically removed for safety.

It is a deodorization system where odorous compounds are removed by
activated carbon and chemicals attached to surface of the activated carbon.
Odorous substances are removed by both physical absorption and chemical
reaction.

It can remove main odorous substances. Coconut activated carbon can be
adapted.

It can remove main odorous substances. However some removal efficencies of
bad odor are less than Alternative-A.

It can remove main odorous substances if apply activated carbon with
chemicals. In case to apply coconut activated carbon only, the removable
substances  are limited (Evaluation result is changed to "Fair").